



**LABOTEX**  
**TEXTILE ANALYSIS**  
**LABORATORY**

Réf : FTL/01  
Version : 03  
Date : 09/11/2010  
Page 1 sur 2

## TEST REPORT

**Report reference : 139-4-18**  
**Date of receipt : 08/28/2018**

*Name and address of the customer*

**Société VALORITEX SARL**  
Immeuble AOUN, 5ème étage, Bureau N° 501  
Rue 20 Mars Cité Jawhara 4003 Sousse TUNISIE

**Description of the sample : LIGHT GRAY STRIPED FABRIC**

**Requested essay :**

Quantitative chemical analysis

Ksar-Hellal on 08/31/2018

**The Technical Manager of the Laboratory**

TOUMIA Ramzy



*This report must be reproduced in its entirety, some services reported in this document are not covered by the accreditation. They are identified by the symbol \*. The archiving duration of the samples is 3 months. Photocopying of this report is strictly prohibited without the written permission of LABOTEX. The results of this report refer only to samples submitted to LABOTEX and can not in any case refer to the lot.*



# LABOTEX

## TEXTILE ANALYSIS LABORATORY

Réf : FTL/01  
Version : 03  
Date : 09/11/2010  
Page 2 sur 2

### QUANTITATIVE CHEMICAL ANALYSIS MIXTURES OF CERTAIN CELLULOSE FIBRES WITH CERTAIN OTHER FIBRES (METHOD USING SULFURIC ACID)

NF ISO 1833-1 (November 2006) - NF ISO 1833-11 (August 2017)

Sample code : 139-4-18

#### Result

Composition (intimate blend)	Polyester		Cotton	
Individual results	47.9	48.0	52.1	52.0
Arithmetic average	48.0%		52.0%	

#### Conditions of the test

The result refers to the overall composition of the material.

The result is based on the anhydrous mass of pure fibers with moisture recovery rates (Polyester 1.5%, Cotton 8.5%).

The value of the correction coefficient d is 1.0.

75% sulfuric acid solution + Ammonia solution diluted to 80 ml / l. Scale No. 3 + Water Bath No. 15 + Drying Room No. 14 + Hood No. 24 + Extraction Unit Soxhlet (6 cycles) No. 23 + Petroleum Ether + Desiccator No. 16 + Silicagel.

\*\*\* End of report \*\*\*

